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Test Report ......coee

Sample Name : Millscale
Sample Number P -
Material & Specification : -
Use of Test Report : Quality check
Date of Test Date of Receipt :
Test Method Used : Refer to test results
Testing Environment :Temperature (22 + 1) C Humidity ( 51 £ 3 ) % R.H.
Client Name : SOPEL INC
Client Address 1 101-202, 48, Anmal-ro 58beon-gil, Uijeongbu-si, Gyeonggi-do, Korea
Test Results
1. Chemical Composition
Test items Unit Results Test method
Fe % 75.2
Si % 1.34
Ca % 0.48 Analyzed by ICP-OES
Zn % 0.10
Cr % 0.068
*Drybase (105 C, i6h)
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SGS Korea Co. Ltd. _ 50, Sinsan-ra 23 beon-gil, Saha-gu, Busan, 604-838 Republic of Korea www.sgsgroup.kr
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